
APPENDIX 3

Biological Resources Assessment,
Jurisdictional Delineation and

Land Use Consistency Analysis



Biological Resources Assessment,
Jurisdictional Delineation
And Land Use Consistency Analysis
For the Mission Springs Water District’s
West Valley Water Reclamation Program

Desert Hot Springs Area of Riverside County, California
USGS – Desert Hot Springs and Seven Palms Valley Quadrangles
Township 3 S, Range 4 E; and Township 3 S, Range 5 E

Date Prepared: March 2019

Prepared for:

Mission Springs Water District
66575 2nd Street
Desert Hot Springs, CA 92240

On Behalf of:

Tom Dodson and Associates
2150 N Arrowhead Avenue
San Bernardino, CA 92405

Prepared by:

Jacobs Engineering Group
[...]
3.4 LAND USE DESIGNATIONS ................................................................................................................ 15

4 CONCLUSIONS AND RECOMMENDATIONS................................................................................. 17

4.1 SENSITIVE BIOLOGICAL RESOURCES ................................................................................................. 17
4.2 JURISDICTIONAL WATERS................................................................................................................. 18
4.3 LAND USE DESIGNATIONS ................................................................................................................ 20

5 LITERATURE CITED ......................................................................................................................... 21

Table 4.  CNDDB Species and Habitats Documented Within the Desert Hot Springs, Seven Palms
Valley, Palm Springs and Cathedral City USGS 7.5-minute Quadrangles

Figures 1-6

Site Photographs

Appendix A – Regulatory Framework



2019 Tom Dodson & Associates
MSWD West Valley Water Reclamation Program
BRA/JD & Land Use Consistency Analysis

1

Executive Summary
Jacobs Engineering Group, Inc. (Jacobs) was retained by Tom Dodson and Associates (TDA) to conduct a
biological resources assessment (BRA) for the Mission Springs Water District (District) West Valley Water
Reclamation Program (Project).  The proposed Project includes constructing municipal wastewater
collection and treatment systems that will facilitate the elimination of individual septic systems that overlie
the Mission Creek aquifers.  The Project site is generally located within the District’s Service Area, which
encompasses the City of Desert Hot Springs and surrounding areas of unincorporated Riverside County,
California.

The District as well as the City of Desert Hot Springs (City), are both participants of the Coachella Valley
Multiple Species Habitat Conservation Plan (CVMSHCP), and consequently the entire proposed Project
site lies within the CVMSHCP Area.  Additionally, the Project area is located partially within and adjacent
a Conservation Area.

The Project area encompasses both urban and undeveloped environments, including paved (Dillon Road)
and unpaved (Little Morongo Road) roadways.  There are several sensitive species documented within the
Project vicinity, including the State- and federally-listed as threatened desert tortoise (Gopherus agassizii)
and burrowing owl (Athene cunicularia), which is a State and federal Species of Special Concern (SSC).

The CVMSHCP requires a habitat assessment for burrowing owl (BUOW).  If habitat for the BUOW is
present within the Project area, a focused survey is required.  Suitable BUOW habitat was identified on site
during the habitat assessment survey.  Additionally, there is some moderately-suitable habitat for desert
tortoise within and adjacent portions of the Project site.  Therefore, focused protocol-level surveys for these
species were conducted within the Project site and surrounding areas, wherever suitable habitat was present.
However, the result of the focused desert tortoise and BUOW surveys was that no desert tortoise or BUOW
individuals or sign were detected within the survey area.  Therefore, these species are considered absent
from the Project site at the time of survey.

No other listed or otherwise sensitive species or sensitive habitat was observed within the Project area and
none are expected to occur on site.

There are several intermittent or ephemeral dry washes within the Project area that meet the definitions of
State and federal jurisdictional waters as defined by Section 1600 of the State of California Fish and Game
Code (FGC) under the jurisdiction of the California Department of Fish and Wildlife (CDFW), as well as
“Waters of the United States” (WoUS) as defined by Section 404 of the Clean Water Act (CWA) under the
jurisdiction of the U.S. Army Corps of Engineers (USACE).  Therefore, regulatory permits from these
agencies may be required for this Project.



2019 Tom Dodson & Associates
MSWD West Valley Water Reclamation Program
BRA/JD & Land Use Consistency Analysis

2

1 Introduction
The District is proposing to implement the West Valley Water Reclamation Program (Project or WVWRP)
that includes constructing municipal wastewater collection and treatment systems that will facilitate the
elimination of individual septic systems that overlie the Mission Creek aquifers.  The primary purpose and
objectives of the proposed Project are:

· To expand the District’s Groundwater Quality Protection Program (GQPP) to protect and preserve
the quality of its most valuable natural resource, groundwater;

· To improve groundwater quality by removing individual septic systems and treating wastewater
for constituents of concern;

· To  increase  the  capacity  at  the  Horton  Wastewater  Treatment  Plant  (HWWTP)  by  diverting  a
portion of the existing sewered areas to the proposed West Valley Water Reclamation Facility
(WVWRF); and

· To design the WVWRP facilities in a way that will accommodate future expansions and upgrades
to produce effluent to meet recycled water standards, when proposed by the District. Doing so will
maximize future water recourses within the District’s service area by providing a source of water
that can be directly used to offset potable water demand for landscape irrigation within the District’s
service area.

On behalf of TDA, Jacobs has prepared this BRA and protocol-level focused desert tortoise and non-
breeding season BUOW surveys report for the District’s proposed Project.  The BRA fieldwork and focused
sensitive species  surveys were conducted by TDA sub-consultant  Michael  Kegarice for  the Project  area
from September 20 to December 3, 2018 (see Table 2 for exact survey dates).  The purpose of the BRA is
to address potential effects of the Project to designated critical habitats and/or any species currently listed
or formally proposed for listing as endangered or threatened under the federal Endangered Species Act
(ESA)  and  the  California  Endangered  Species  Act  (CESA)  or  species  designated  as  sensitive  by  the
California Department of Fish and Wildlife (CDFW [formerly California Department of Fish and Game])
and/or the California Native Plant Society (CNPS).

The Project area was assessed for sensitive species known to occur locally.  Attention was focused on those
State- and/or federally-listed as threatened or endangered species and California Fully Protected species
that have been documented in the Project vicinity, whose habitat requirements are present within or adjacent
the Project site.  Results of the biological resources assessment survey and focused surveys are intended to
provide sufficient baseline information to the Project proponent and, if required, to federal and State
regulatory agencies, including the U.S. Fish and Wildlife Service (USFWS) and CDFW, respectively, to
determine if impacts will occur to sensitive biological resources and to identify mitigation measures to
offset those impacts.

In addition to the BRA and focused surveys conducted by TDA, Jacobs conducted a desktop Jurisdictional
Delineation (JD) of the Project area.  The purpose of this desktop evaluation was to assess the potential
presence and extent of State and/or federal jurisdictional waters within the Project area, potentially subject
to  regulation  by  the  USACE  under  Section  404  of  the  CWA,  Regional  Water  Quality  Control  Board
(RWQCB)  under  Section  401  of  the  CWA and  Porter  Cologne  Water  Quality  Control  Act,  and  CDFW
under Section 1600 of the California FGC, respectively.



2019 Tom Dodson & Associates
MSWD West Valley Water Reclamation Program
BRA/JD & Land Use Consistency Analysis

3

Finally, the Project site falls entirely within the CVMSHCP area and is partially within and adjacent the
Willow Hole Conservation Area.  Therefore, Jacobs conducted a Land Use Consistency analysis to
determine whether the Project is consistent with the Conservation Goals and Objectives of CVMSHCP.

1.1 Project Description
The  WVWRP  has  three  components:  construction  of  a  wastewater  treatment  plant  (the  WVWRF),
construction of a conveyance system connecting existing sewered areas to the WVWRF and constructing a
collection system for the GQPP Area M2 (to be served by the WVWRF).

West Valley Water Reclamation Facility

The  District  is  proposing  to  consolidate  its  wastewater  treatment  operations  at  a  regional  site  presently
owned by the District.  This undeveloped 60-acre site is located at the northwest corner of the intersection
of Little Morongo Road and 20th Avenue (Figures 3b & 4b).  The District’s existing Well 33 site presently
occupies the northeast corner of this site, adjacent to Little Morongo Road.  The WVWRF will be comprised
of the following individual facilities:

· Influent pump station
· Coarse screening with screenings compactor
· Stacked Tray or Vortex grit removal with grit classifiers
· Sequencing batch reactors (SBR)
· Effluent disposal to infiltration basins
· Aerated sludge storage with decanter for gravity thickening
· 3-Belt Belt Filter Press (BFP) for biosolids dewatering
· Sludge Drying Beds as reliable backup
· Contract disposal of biosolids
· Odor control
· Emergency stand-by power generator

As funding becomes available, the District’s WVWRF will be installed and begin operation of Phase 1 with
design flow of 1.5 million gallons per day (MGD).  Initial flows are projected to be 0.20 MGD.  By the end
of Year 1, flows are projected to be 0.29 MGD.  Flows are projected to gradually increase to 1.0 MGD by
Year 7 and 1.2 MGD by Year 9.  The WVWRF will be constructed in phases with ultimate “build-out”
capacity of up to 20 MGD.  The WVWRF is being planned, designed, and implemented to permit the
District to allow future expansion with minimal demolition and removal of any Phase 1 facilities.

West Valley Water Reclamation Facility Sewer Conveyance System

The proposed WVWRF Sewer Conveyance System begins near the intersection of Avenida Manzana and
Dillon Road, continues west along Dillon Road to Little Morongo Road, then south along Little Morongo
Road to the WVWRF (Figures 3c & 4c).  In total, approximately 16,454 linear feet (3.12 miles) of sewer
line will be installed within the existing Dillon Road to Little Morongo Road alignments and the entire
conveyance system would be installed within existing paved and unpaved road right-of-way (ROW).  The
area served by the WVWRF Sewer Conveyance System is within the District’s service area and is generally
located west of Little Morongo Road and north of Dillon Road.



2019 Tom Dodson & Associates
MSWD West Valley Water Reclamation Program
BRA/JD & Land Use Consistency Analysis

4

Area M-2 Collection System

The Area M-2 Collection System will connect 687 parcels to the District’s sewer system and abate over
406 existing on-site septic systems.  This Project component envisions the installation of approximately
25,260 linear feet of 4-inch gravity sewer, 17,272 lineal feet of 8-inch gravity sewer (VCP), with short runs
of 12-inch to 15-inch gravity sewer.  The sewer will be installed within existing public ROW.  Extension
of  onsite  lateral  connections  from  the  sewer  mains  would  be  completed  as  individual  properties  are
developed.  Developed parcels could be connected immediately after the complete sewer collection system
is connected to the sewer mains delivering wastewater to the treatment plant.

The sewer flows from Area M-2 will flow south to Dillon Road, then west along Dillon Road to the Dos
Palmas Lift Station near Dillon Road and Avenida Manzana.  The Dos Palmas Lift Station currently delivers
flow north along Avenida Manzana to the HWWTP.  However, the Conveyance System will take flows
from the Dos Palmas Lift Station and deliver them to the WVWRF.

1.2 Location
The District’s service area is in southern California within the northwestern portion of the Coachella Valley.
The service area encompasses approximately 135 square miles with focus on the City of Desert Hot Springs
and surrounding unincorporated areas of Riverside County, California.  The service area also encompasses
the villages of Palm Springs Crest and West Palm Springs located in the southwest corner of the District.
Figure 2 shows the District’s current service area boundaries.    All future proposed facilities will be located
inside the District’s service area boundary.  For purposes of this BRA, the “Project site” includes the areas
that will be impacted by the proposed WVWRF, Conveyance System and Collection System for the GQPP
Area M2, as depicted in Figures 3-4.

The Project site is generally located in the Sections 5, 7, and 8 of Township 3 South, Range 5 East, and in
Sections 12 and 14 of Township 3 South, Range 4 East (San Bernardino Base Meridian), and is depicted
on the Desert Hot Springs and Seven Palms Valley U. S. Geological Survey’s (USGS) 7.5-Minute Series
Quadrangle maps (Figures 3a-3d).  The WVWRF component is specifically located within an undeveloped
60-acre site situated on the northwest corner of Little Morongo Road and 20th Avenue, approximately 0.8
miles east of Interstate 10 (I-10) and N Indian Canyon Drive intersection (Figures 3b & 4b).  The
Conveyance System component is located entirely within the existing Dillon and Little Morongo Roads
(Figures 3c & 4c).  Approximately 2 miles of the proposed sewer conveyance pipeline alignment is within
paved Dillon Road, extending from Avenida Manzana at the eastern end to Little Morongo Road at the
western end, and approximately 1.12 miles of the proposed pipeline alignment is located within unpaved
Little Morongo Road, extending from Dillon Road at the northern end to the proposed 60-acre WVWRF
site at the southern end.  The Area M-2 Collection System component is located entirely within existing
residential development situated north of Dillon Road, between Mountain View Road to the east and Palm
Drive to the west, approximately 2.5 miles northeast of the proposed WVWRF component (Figures 3d &
4d).

1.3 Environmental Setting
The Project site is within the City of Desert Hot Springs and adjacent unincorporated areas of Riverside
County.  The Desert Hot Springs area is situated in the northwestern end of the Coachella Valley and is
bordered on the north and northeast by the Little San Bernardino Mountains, on the east/southeast by the
Seven Palms Valley and Edom Hills and on the west by the San Bernardino Mountain foothills.  The Desert
Hot Springs area is subject to both seasonal and annual variations in temperature and precipitation.  Average
annual maximum temperatures within this region peak at 108.2 degrees Fahrenheit (° F) in July and fall to
an average annual minimum temperature of 42.3° F in December/January.  Average annual precipitation is



2019 Tom Dodson & Associates
MSWD West Valley Water Reclamation Program
BRA/JD & Land Use Consistency Analysis

5

greatest from November through March and reaches a peak in January (1.13 inches).  Precipitation is lowest
in the months of May and June (0.05 inches).  Annual total precipitation averages 5.49 inches.

Hydrologically, the Project area is located within the Mission Creek Hydrologic Sub-Area (HSA 719.42)
which comprises a 73,873-acre drainage area within the larger Whitewater River Watershed (HUC
18100201).  The Whitewater River is the major hydrogeomorphic feature within the Whitewater Watershed.

The primary soil  types within the Project  area are  Carsitas  fine sand,  0  to  5 percent  slopes and Carsitas
gravelly sand, 0 to 9 percent slopes.  These soil types consist of fine to gravelly sands that are comprised
of alluvium derived from granite.  Both soil types are excessively drained soils with very low to negligible
runoff classes.

The general Project vicinity consists of residential development and disturbed undeveloped land, existing